AUSSIE SPARES DIAGRAM & PARTS LIST

AUSSIE GMP PUMPS: B4XR-A/ST FOR HYDRAULIC DRIVE
Cat ASE9

ussie Pumps

Quality
1S0 9001

®sacLomaL

Part

Pos Number Qty Description List price

0la 5581 1 PUMP CASING B4XR-A $1,990

0lb 8926 1 VALVE BODY B4XR-A/ST $562

0lc 5931 1 FLANGE B4XR-AG 1083 $418

01d 8932 1 INSPECTION DOOR B4XR-A ST $74

0le 6015 1 COMPLETE CHECK VALVE $189

01f 8938 2 GASKET INSPECT. DOOR $17

0lg 6031 1 FLEX. GASKET G 1089 $8

0lh 6184 1 FLEX. WASHER 41x50x2 $3

0li 6214 1 CONICALTAP 11/4 GAS $14 R
o1l 6209 1 CONICALTAP 1/4 GAS " $6 ‘ Pos Nuprilger Qty Description List price
0lm 6246 4 T.E.SCREW M12x 40 UNI 5931 S5 10 6178 1 WASHER D.12x28x4 $9
0ln L372 5 OEBSCREW M10 X 35 UNI 5931 $6 11 F476 1 LOCK NUT 12 MA AISI316 $8
0lp 9008 2 SCREW UNI 5923 M10 X 60 $12 12 9696 10 OEB SCREW M10 X 40 $3
0lqg 8975 2 COMPLETEPIN M10 $42 13 H284 1 COUPLING FLANGE $186
0lr  H796 3 SCREW MS5X 10 UNI5933 $5 14  H285 1 SUPPORT FOR HYDRAULIC MOTOR $419
0ls H913 1 COMPLETE STAINLESS WEAR PLATE KIT $190 15 1133 1 FLEXIBLE COUPLING $524
02 F621 1 IMPELLER $473 16 H809 1 FOOT FOR HYDR.MOTOR $167
03a F145 1 BRACKET G3TMK-A and B4XRA "W" $1,122 17 1 GRUB SCREW M6 X 10 UNI 5927 $12
03b F138 1 STAINLESS STEEL SHAFT $666 18 8315 4 SCREW T.E. UNI 5739 M8x35 $3
03c  F154 1 BEARING 6305-2RS $85 19 9640 1 GRUBSCREW UNI5927 M5 X 16 $4
03d F164 1 BEARING 6306-2RS $128 20 6297 4 SCREW UNI5931 M10X 50 $5
03e F165 1 SEEGERRING |72 7 21 2 WASHER UNI B6592 D.10,5X21X2

04 6353 1 COUNTERFACE 27-50-10 $32 27 2 NUT UNI 5588 M10

05 8404 1 MECH SEAL 25-47-14 Silicon-carbide/Nbr $285 23 6305 4 NUTUNI5588 M8 X 1, 25 $2
06 6035 2 FLEX. GASKET B 1056 $10 24  H281 1 HYDRAULIC MOTOR PLM 30.34 $2,328
07 6052 1 OR133(24,99x3,53) $3

08 6330 1 KEY6-6-15 UNIG6604 $6

09 9733 1 KEY UNI66048-7-25 $6

Australian Pump Industries Pty Ltd | 7 Gladstone Road, Castle Hill NSW 2154 | P: 02 8865 3500 | F: 02 9894 4240 | www.aussiepumps.com.au

All prices exclude GST GMP/NOV22/1





